In diesem PDF-Paket sind mehrere Dateien zusammengefasst.

Zum Arbeiten mit Dokumenten eines PDF-Pakets wird die Verwendung von Adobe Reader
oder Adobe Acrobat Version 8 oder hoher empfohlen. folgende Vorteile stehen Ihnen bei
einem Update auf die neueste Version zur Verfligung:

» Optimierte und integrierte PDF-Anzeige
« Einfaches Drucken

« Schnelle Suchfunktionen

Sie haben die aktuelle Version von Adobe Reader noch nicht?

Klicken Sie hier zum Herunterladen der neuesten
Version von Adobe Reader

Verfiigen Sie bereits iiber Adobe Reader 8,
klicken Sie auf eine in diesem PDF-Paket enthaltene Datei,
um diese anzuzeigen.



http://www.adobe.com/de/products/acrobat/readstep2.html
http://www.adobe.com/de/products/acrobat/readstep2.html


Eg-1125 U©

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

iEOF_‘ Pﬁg_T CODE DESCRIPTION
1 | 613-0006 Sprocket Ass'y. 17 Tooth
2 | 613-0007 Shaft Ass'y. 19 Tooth
3 | 710-0627 Hex L-Scr. 5/16-24 x .75" Lg.
4 | 710-0351 Cross Recess Hd. B-Tap Scr.
#10-16 Thd.
5 | 710-0599 Hex Tap Scr. 1/4-20 x .5" Lg.
6 |713-0412 Chain #40 x 66 Links (Endless)
Lol 031 -TauP Axle Support Bearing
8 |731-1499 Axle Stop
9 | 736-0242 Bell-Wash. 34" |.D. x .872" O.D.
10 | 736-0188 FI-Wash. .76" |.D. x 1.49" O.D.
12 | 741-0598 Hex Flange Brg. .75" I.D.
13 [783-0165A| N Chain Case—Outer Half
14 | 783-0164 Chain Case—Inner Half






=z
©

REF.

PART
NO.

CODE

DESCRIPTION

l

oo~ P L=

R

17860
683-0123

710-0650.-

711-0198

Glatico

714-0111
714-0470
735-0196
736-0140
736-0256
750-0802

Pedal Mounting Brkt.

Clutch/Brake Pedal Ass'y.

Hex Flange Bolt 5/16-18 x .875’
Lg.

Ferrule 3/8-24 Thd.

Hex Sems Nut 5/16-18 Thd.

Cotter Pin 3/32" Dia. x 1" Lg.
Cotter Pin 1/8" Dia. x 1.25" Lg.
Foot Pad

Fl-wash. .385" 1.D. x .62" O.D.
Fl-Wash. .63" I.D. x .93" O.D.
Spacer .64" I.D. x 2.63" Lg.






L

iS00

Models 760 thru 769

3

it
......

SINGLE SPEED TRANSAXLE—L.H.
MODEL 618-0167






L 4

E 3113000

Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

¥o.| o, | cooE DESCRIPTION oG e |eoDE DESCRIPTION
1 |710-0809 Hex Wash. Hd. TT-Tap Scr. 22| 717-0633 Pinion Input 14T
1/4-20 x 1.25" Lg. 23| 716-0108 Retaining Ring
2 |710-1026 Hex Wash. Hd. TT-Tap Scr. 24| 719-0323 Lower Housing
1/4-20 x 1.75" Lg. 25| 721-0213 Oil Seal
3 |710-1206 Hex Wash. Hd. Tap Scr. 26 | 716-0231 “E"-Ring
1/4-20 x 2.38" Lg. 27 | 732-0614 Wire Ring
4 |717-0678 Brake Puck 28 | 741-0335 Needle Bearing
5 |732-0863 Spring Detent 29| 711-1016 Drive Shaft—L.H. Brake
6 | 741-0862 Ball Detent 30| 717-1362 Bevel Gear 42T Small I.D.
7 | 719-0322 Upper Housing 31| 717-1363 Bevel Gear 42T Large I1.D.
8 | 761-0202 Brake Disc 32| 718-0228 Clutch Collar
9 [611-0011 Shift Fork Ass'y. 33 T Washer (See Below)
10 | 736-3008 Fl-Wash. .312"I.D. x .75" O.D. 34 | 736-0519 Fl-Wash. .7" I.D. x 1.125" O.D.
11 | 712-0273 Hex Top L-Nut 5/16-24 Thd. 35| 741-0337 Flanged Brg. 5/8" 1.D. x 15/16"
12 [ 717-0682 Puck Plate Lg.
13 | 717-0772A Actuating Arm—L.H. 36 | 741-0336 Flanged Brg. 5/8" 1.D. x 3/4" Lg.
14 | 761-0198 Brake Yoke 37 b Washer (See Below)
15 | 718-0150 Anti Rotation Brkt. 39| 716-0184 Retainer Ring
16 | 736-0371 FI-Wash. 11/32" 1.D.x 7/8" O.D. | 40| 750-0767 Axle Spacer
17 | 741-0343 Actuating Pin 41 b Washer (See Below)
18 [732-0743 Torsion Spring 44 | 618-0234 Differential Ass'y.
19 ks Washer (See Below) 45| 721-0338 Seal
20 | 711-0861 Input Shaft 49| 741-0340 Sleeve Brg. 3/4" I.D. x 1" Lg.
21 | 736-0335 Fl-Wash. 5/8" |.D. x 1.25" O.D. — | 737-0148 Grease—Shell (15 o0z.)
**Ref. No. 19 736-0349 F|-Wash. 5/8" I.D. x 1" O.D. x .020" Thk.
736-0336 Fl-Wash. 5/8" .D. x 1" O.D. x .030" Thk.
736-0337 FI-Wash. 5/8" |.D. x 1" O.D. x .040" Thk.
**Ref. No. 33 736-0349 Fl-Wash. 5/8" I.D. x 1" O.D. x .020" Thk.
736-0495 Thrust Wash. 5/8" I.D. x 1" O.D. x .025" Thk.
736-0336 FI-Wash. 5/8" 1.D. x 1" O.D. x .030" Thk.
736-0494 Thrust Wash. 5/8" I.D. x 1" O.D. x .035" Thk.
736-0337 Fl-Wash. 5/8" 1.D. x 1" O.D. x .040" Thk.
**Ref. No. 37 736-0495 Thrust Wash. 5/8" 1.D. x 1" O.D. x .025" Thk.
736-0336 FI-Wash. 5/8"1.D. x 1" O.D. x .030" Thk.
736-0494 Thrust Wash. 5/8" 1.D. x 1" O.D. x .035" Thk.
“*Ref. No. 41 736-0492 FI-Wash. .76" I.D. x 1.5" O.D. x .010" Thk.
736-0493 FI-Wash. .76" 1.D. x 1.5" O.D. x .020" Thk.
736-0351 FlI-Wash. .76" 1.D. x 1.5" O.D. x .030" Thk.
736-0445 Fl-Wash, .76" .D. x 1.5" O.D. x .060" Thk.






£

L7

&% . 00

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

Al UL DESCRIPTION e AT CODE DESCRIPTION
1 | 17888A Speed Selector Lever 11| 736-0159 FI-Wash. .345" |.D. x .88"
2 | 17956 Shift Lever Support 12| 736-0253 Bell-Wash. .505" I.D. x 1"
3 |710-1266 Hex Bolt 5/16-18 x 3.5" Lg. 13| 736-0418A FI-Wash. .34" |.D. x 2.25"
4 |711-0198 Ferrule 3/8-24 Thd. 14 | 736-0300 FI-Wash. .385" |.D. x .87"
S | 712-3007 Hex Jam Nut 5/16-18 Thd. 15| 736-0362 - FI-Wash. .32" |.D. x 1.25" O.D.
6 |712-3010 Hex Nut 5/16-18 Thd. (Gr. 5) 16 | 736-3024 FI-Wash. .468" |.D. x .75"
7 | 714-0111 Cotter Pin 3/32" Dia. x 1" 17 | 747-0787 Speed Control Rod
8 | 726-0201 Speed Nut 5/16-18 Thd. 18 | 750-0662 Spacer 1.56" Lg.
9 | 732-0645 Compression Spring 19| 750-0913 Spacer 1.46" Lg.
10 |736-0119 L-Wash. 5/16" 1.D.*






Be-ilze ¢

12

13—






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

K 20

FL%F Pﬁg_T CODE DESCRIPTION ﬁ%F Pﬁg'T CODE DESCRIPTION —‘
1 | 649-0007 Lift Handle—Grass Catcher 11| 731-1540 Spring Retainer
2 | 683-0084 Lift Bracket 12 | 731-3158 Grip
3 | 710-0286 Pan Hd. Mach. Scr. 1/4-20 x .5" 18 | 732-0385 Comp. Spring
Eu 14 | 732-0738 Torsion Spring—L.H.
4 | 710-0409 Hex Bolt 5/16-24 x 1.75" Lg. 15| 732-0739 Torsion Spring—R.H.
(Gr 5] 16 | 736-3008 ElEWash: 8128 LB X 755 O:D:
5 | 710-0559 Hex Bolt 1/4-28 x 1.75" Lg. 17 | 736-0242 Bell-Wash. .34" I.D. x .87" O.D.
(Gr, 5) 18 | 741-0618 Flange Bearing .88" I.D.
6 | 711-0642A Handle Button 19 | 747-0614 Rod
e ira et oiiaig Hex L-Nut 1/4-28 Thd. 20| 783-0235 Tilt Catcher Brkt.—L.H.
8 | 712-0324 Hex Ins. L-Nut 1/4-20 Thd. 21 | 783-0236 Tilt Catcher Brkt.—R.H.
9 | 712-3025 Hex Jam Nut 5/16-24 Thd. 22 | 783-0241 Index Lift Brkt.
10 | 712-3057 Hex Nut 5/16-24 Thd. (Gr. 5) :

Ed=—1428 . 00











s e 010

K1

Sprint 2000
Art.Nr. 04200.01

Modell Nr. 136 N 765 N 604

Sprint 3000
Art.Nr. 04200.02
Modell Nr. 136 T 765 N 604

Ident-Merkmal:
Lenkschubstange rechts
(in Fahrtrichtung)

000.57.413 Aufldeber fiir Schaltkulisse
000.57.412 Aufkleber fiir Armaturenkasten

GUTBROD Rasentraktor

Model 765






RNECf pNAg'T CODE DESCRIPTION ﬁ{E)F ph‘?g.T CODE DESCRIPTION
1 |783-0250 Hood 44 | 777-9206 Grille Reflector Label
2 |738-0952 Shld. Bolt .375" Dia. x .125" Lg. 45| 710-0603 Hex B-Tap Scr. 5/16-18 x .5" Lg.
3 | 736-0342 EEVWESH VEZ8E D 758 @D, 46 | 17782 Choke Retainer
6 |712-0271 Hex Sems Nut 1/4-20 Thd. 47 | 710-0642 Hex TT-Tap Scr. 1/4-20 x .75"
8 [731-1099A Headlight Lens 48 | 736-027Q Bell-Wash. 1/4" |.D.
9 | 712-3027 Flange L-Nut 1/4-20 Thd. 48| 783-0150A Side Panel—R.H.
10 | 731-1097D] N Grille 50| 783-0151 Side Panel—L.H.
13 | 725-0963 Lamp 51| 725-1635 Battery
14 | 725-1649 Socket 52 | 759-3750 Battery Fill Cap (Green)
15 | 710-0703 Carriage Bolt 1/4-20 x .75" Lg. 53| 751-0603 Fuel Cap
16 [710-0599 Hex TT-Tap Scr. 1/4-20 x .5" Lg. | 54 757-0338 Seat Ass’y. (Medium Back)
17 |736-0173 ElEWash 28l DX 73l @19 757-0348 Seat Ass'y. (High Back)
18 | 726-0233 Bolt Retainer 1/4" |.D. 757-0350 Seat Ass'y. (High Back w/Drain
19 [712-0185 Speed Nut 1/4-20 Thd. Hole)
20 [710-0118 Hex Bolt 5/16-18 x .75" Lg. 85 | 751-0555 Fuel Tank (1-1/2 Gallon)
21 | 17632A Gas Tank Support Brkt. 751-0553 Fuel Tank (1-1/4 Gallon)
22 | 731-1096B Dash 56 | 726-0209 Tie Strap
23 | 725-0267 Ignition Switch 57 | 751-0535-15 Fuel Line
24 | 725-0201 Ignition Key 58 | 726-0205 Hose Clamp
25 | 746-0616A Choke Controlt 59| 731-0809 Rubber Foot Pad—L.H.**
746-0614A Choke Controlt 731-0910 Rubber Foot Pad—R.H.**
746-3021 Choke Control (Vanguard) 60 | 710-0351 Truss Mach. B-Tap Scr.
26 | 725-0634 Light Switch #10 x..5" Lg.
27 | 725-0925 Ammeter 61| 710-0227 Hex AB-Tap Scr. #8 x .5" Lg.
32 | 710-0924 Pan Hd. Scr. 1/4-20 x .75" Lg. 62 | 726-0320 Insulator Nut Plate
40 |783-0212A] N Shift Cover 63| 726-0211 U-Nut 5/16-18 Thd.
41 | 831-0823A Throttle Box Ass'y. — | 629-0308 Headlight Harness (Not Shown'
42 [710-0779A Truss AB-Tap Scr. #10 x .5" Lg.
E8-1117.00 | 43 | 746-0776 Throttle Control Wiret
’ 746-0634 A Throttle Control Wirett

PARTS LIST FOR MODEL 765 LAWN TRACTOR

" Optional Parts ~ tUsed w/Single Cylinder Engine Only.  1tUsed w/Twin Cylinder Engine Only.

K 2






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

i AL B, - DESCRIPTION fri oo Relll . leoDE DESCRIPTION
1 1683-0078 Chute Ass'’y. Center Section 12| 736-0119 L-Wash. 5/16" I.D.*
2 |710-0118 Hex Bolt 5/16-18 x .75" Lg.* 13 | 736-0169 L-Wash. 3/8" I.D.*
3 |710-0167 Carr. Bolt 1/4-20 x .5" Lg. 14 | 736-0329 L-Wash. 1/4" 1.D.*
4 | 710-0599 Hex Wash. Hd. TT-Tap Scr. 15| 738-0140 Shid. Bolt .437" x .56" Lg.
1/4-20 x .5" Lg. 16 | 747-0616 Brace Rod—R.H.
5 | 710-0604 Hex Wash. Hd. SF-Tap Scr. 17 | 747-0617 Brace Rod—L.H.
SJafla s Ben 18 | 783-0203 Chute Cover Brkt.
6 | 712-0271 Hex Sems Nut 1/4-20 Thd. 19 | 783-0234 Battery Tray
7 | 712-0265 Hex Sems Nut 5/16-18 Thd. 20 | 783-0170A Hitch Plate Ext.—L.H.
8 [712-3006 Hex Nut 1/4-20 Thd. (Gr. 5) 21 | 783-0171A Hitch Plate Ext.—R.H.
9 [712-3010 Hex Nut 5/16-18 Thd. (Gr. 5) 22 | 783-0226 Hitch Plate
10 | 712-3017 Hex Nut 3/8-16 Thd. (Gr. 5) 23 | 783-0283A Grass Catcher Support
11 | 732-0750A Spring Switch

>
&

ES=1127.100






2 Bialif1o) (010

73 72
Ry =
N—= S
o
2

—

e
L

16
i,
40 :
2} SB "’f\.-’

j a z
1 .
27. i g -_‘29
28% .,.: 29‘ -.".
=
3539 Ny
(’
st .I....A
5@
U
\
35 Ny
2 7
66
"*FRONT WHEEL CHART
Description 152 %565 195 X B
(Plastic Bearing) (Ball Bearing)
Wheel Ass'y. Comp. 634-0056 634-0059
Tire Only 734-0864 734-0864
Rim Only 634-0024 634-0051
Bearing 741-0487A 741-0569
Air Valve 734-0255 734-0255
Grease Fitting (Optional) 737-0211 737-0280
Grease Plug 737-0212 —






Ex3=ill1e 00

K 4

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

NG| .| CODE DESCRIPTION ALl B DESCRIPTION
1 | 731-0220 Steering Wheel Cap 32| 683=0 4 x-a Front Axle Ass'y.—R.H.
2 | 710-0643 Hex Bolt 5/16-18 x 1" Lg. 33 o Wheel Ass’y. Comp.
'3 | 736-0242 Belleville Wash. .345" |.D. 34 e Front Wheel Rim Only
4 |731-1693 N Steering Wheel (3 Spoke) 35 bt Bearing
631-0027 Steering Wheel (4 Spoke) 36 | 736-0285 FI-Wash. .635 1.D. x 1.59" O.D.
731-1686 Steering Wheel (Gray) 37 | 731-0484A Front Wheel Hub Cap
5 | 731-0954 Steering Bellow—9" (Style 0, 1, 731-1787 Hub Cap (Yellow)
2,3,4,56,9) ‘ 734-1613 Hub Cap (Gray)
731-1542 Steering Bellow—3.25" (Style 7) 734-1783 Hub Cap (Gray w/White Logo)t
8 | 738-0943 N Upper Steering Shaft 38| 714-0470 Cotter Pin 1/8" Dia. x 1.25"*
9 | 17198A Retainer Plate 39 | 736-0531 FI-Wash. .640" I.D. x 1.24" O.D.
10 | 738-0141 Shoulder Bolt .437" Dia. x 40 | 726-0214 Push Cap 5/8" Dia. Rod
.35Lg. 5/16-18 Thd. 42 | 712-0262 Hex Jam Nut 3/8-24 Thd.
11 | 710-0152 Hex Bolt 3/8-24 x 1.0" Lg. (Gr. 5) [ 43| 710-1309 Hex Patch Bolt 5/16-18 x .62"*
12 | 710-0958 Hex Bolt 1/4-20 x 1.25" Lg. 44 | 736-0119 L-Wash. 5/16" I.D.”
13 | 750-0535 Spacer .380" 1.D. x .625" O.D. 45| 736-0343 Fl-Wash. .33" I.D. x 1.25" O.D.
X227 46 | 748-0389 Cap
14 | 736-0217 L-Wash. 3/8" I.D. (H.D.) 47 | 712-0214 Hex Cent. L-Nut 3/8-24 Thd.
15 [ 710-0726 Hex Wash. Hd. Self-Tap Scr. 48 | 736-0169 L-Wash. 3/8" I.D.*
16 |711-1068 N Steering Drag Link 49 | 712-0158 Hex Cent. L-Nut 5/16-18 Thd.
17 | 783-0041A] N Front Pivot Brkt. 50| 736-0119 L-Wash. 5/16" I.D.*
18 | 738-0527 Shoulder Bolt .498" Dia. x 2.04 51 | 717-0622A Steering Gear Segment
Lg. 3/8-16 Thd. 52| 741-0656 Hex Flg. Brg. .634 1.D.
19 | 712-0431 Flanged L- Nut 3/8-16 Thd.” 53| 736-0187 Fl-Wash. (Hardened)
20 |712-0214 Hex L-Nut 3/8-24 Thd. 54 | 650-0005 Lower Steering Shaft
21 (712-0411 Hex L-Nut 5/16-24 Thd. 58 | 736-0271 Wave-Wash. .32" 1.D. x .62" O.D.
22 | 16481A Steering Arm Front Axle 59 | 736-0187 FI-Wash. (Hardened)
23 | 710-0772 Hex Bolt 5/16-24 x 2.00" Lg. (Gr.5)] 60 | 723-3018 Drag Link Ball Joint 3/8-24 Thd.
24 | 741-0659 N Hex Flg. Brg. .632 1.D. 61| 736-0607 Ext. L-Wash. 5/16" I.D.
25 | 683-0128 N Pivot Bar Ass'y. 63 | 727-0425A Spring Clip (Used w/Hub Cap)
26 |683-0127 Front Axle Ass’y.—L.H. 64 | 736-0356 Bell-Wash. .39" I.D. x 1.38" O.D.
27 | 712-0241 Hex Nut 3/8-24 Thd.” 65| 731-1291A Pivot Bar End Cap (Optional)
28 | 736-0169 L-Wash. 3/8" I.D.” 66 | 710-0459 Hex Bolt 3/8-24 x 1.5" Lg. (Gr. 5)
29 [ 723-3018 Ball Joint 3/8-24 Thd. 70 | 734-0255 Air Valve
30 | 747-0753 Tie Rod (Adjustable) 71 b Grease Fitting or Grease Plug
747-0861 Tie Rod (Non-Adjustable) 72| 731-1508 Steering Wheel Insertt
31 | 712-0711 Hex Jam Nut 3/8-24 Thd.” 73| 731-0955 Steering Wheel Insertt |
T Optional “For faster service obtain standard nuts, bolts and washers locally.
If these items cannot be oblained locally, order by part number

e e e

and size as shown on parts list.






okl Z2510)0

K 12






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

NiE oo || CODE DESCRIPTION | Sl ke | CODE DESCRIPTION

1 |17637A Lift Shaft Ass’y. 23| 736-0188 FI-Wash. .76" I.D. x 1.49" O.D.
683-0059 Lift Shaft Ass’y. (766 Only) 24 | 736-0231 FI-Wash. .344" |.D. x 1.125" O.D.

2 | 17675A Deck Lift Handle Ass'y. 25 | 736-0160 Fil-Wash. .631" |.D. x .93" O.D.
3 | 17962 Switch Plate 26 | 738-0526 Running Board Rod
4 |683-0082 Chain Case Ass'y. 27 | 741-0487A Flange Bearing .632" I.D.
5 |710-0118 Hex Bolt 5/16-18 x .75" Lg. 28 | 748-0176 Flange Bearing .63" I.D.
6 | 710-0606 Hex Bolt 1/4-20 x 1.5" Lg. 29 | 750-0969 Spacer
7 | 710-0607 Hex B-Tap Scr. 5/16" x 1/2" Lg. 30 | 783-0134A Upper Frame Side Panel—R.H.
8 [710-0726 Hex AB-Tap Scr. 5/16-18 x .75" | 31| 783-0135 Upper Frame Side Panel—L.H.
9 | 710-0224 Hex AB-Tap Scr. #10 x .5" Lg. 32| 783-0172 Chain Case Brace

10 | 710-0593 Hex Tap Scr. 1/4-20 x .5" Lg. 33 | 783-0200A Transaxle Mounting Plate

11 | 710-0604 Hex SF-Tap Scr. 5/16-18 x .5" 34 | 783-0334 N Lower Frame Ass'y.

12 ) 712:-0185 Speed Nut 36 | 734-0817 Wheel Ass'y. Comp.

13 | 712-0265 Hex Sems Nut 5/16-18 Thd. 734-0448 Tire Only

14 |712-0271 Hex Sems Nut 1/4-20 Thd. 37 | 634-0070 Wheel Rim Only

15 | 714-0470 Cotter Pin 1/8" Dia. X 1.25" Lg. 38 | 734-0255 Air Valve (Service Only)

16 | 720-0233 Grip 39 | 736-0242 Bell-Wash. .345" |.D. x .88"

17 | 725-0157 Cable Tie 40 | 710-0627 Hex Bolt 5/16-24 x .75" Lg.

18 | 726-0233 Push Nut 41 | 734-1615 Hub Cap (Gray—Optional)

19 | 726-0139 Speed Nut #10 Thd. 734-1788 Hub Cap (Yellow—Optional)

20 | 732-0307A Deck Spring 11.1" Lg. 734-1784 Hub Cap (Gray w/White Logo—

21 |732-0837 Ext. Spring 3.63" Lg. Optional)

L:22 732-0750A Spring Switch 42 | 727-0425A Spring Clip

G

Edoril2a J






B3-1168 00

(Single Cylinder—Low Noise)

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

[ REE.] PART

NO. NO. CODE DESCRIPTION
1 [710-0148 Hex Slot Scr. #8-32 x .38" Lg.
2 |710-0599 Hex TT-Tap Scr. 1/4-20 x .5" Lg.
3 |710-0604 Hex TT-Tap Scr. 5/16-18 x .62"
4 |710-1314 Socket Hd. Bolt 5/16-18 x .62"

Lg.

5 |721-0208 Exhaust Gasket
6 |726-0272 Clamp
7 |736-0119 L-Wash. 5/16" |.D.*
8 |751-0564 Mufiler Deflector
8 |751-0617 Muffler

10 |751-0618 Exhaust Pipe

11 |783-0320 N Muffler Bracket

12 [783-0385 N Shield Bracket

L

8






SIS0

&S

NS






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

?I%F Pr?gT CODE | DESCRIPTION ﬂEOF Pr?g.T CODE DESCRIPTION
1 | 647-0017 Shift Lever Ass'y. 29| 732-0735 Comp. Spring 2.3" Lg.
2 |656-0011 “V'-Pulley 30 | 736-0169 [-Wash. 3/8" I.D.*
3 | 683-0076 Speed Brkt. Ass'y. 31| 736-0275 Fl-Wash. 5/16" |.D.
4 | 683-0077 Idler Brkt. Ass'y. 32 | 736-0331 Bell-Wash. .39" I.D. x 1.13" O.D.
5 [ 683-0090 Torque Brkt. Ass'y. 33 | 736-0355 FI-Wash. .56" |.D. x 1" O.D.
6 [683-0100 Variable Speed Brkt. Ass'y. 34 | 736-0414 EEVVES I o RE R 1o 2 00
7 | 710-0331 Hex Bolt 3/8-24 x 2.25" (Gr. 5) 35| 736-0427 Bell-Wash. .567" |.D. x 1-1/8"
8 [710-0395 Hex Bolt 5/16-18 x 2.25" Lg. 36 | 736-3010 EEWESH: 2411405 1D, <. 812" O.D.
9 | 710-0599 Hex Tap Scr. 1/4-20 x .5" Lg. 37 | 738-0509 Shld. Bolt .5" Dia. x .433"

10 | 710-1035 Hex TT-Tap Scr. 3/8-16 x 2.5" 38| 738-0900 Shaft 6.92" Lg.

14V 70-1185 Hex Tap Scr. 5/16-18 x 2.5" Lg. 39| 738-0901 Shaft 8.62" Lg.

12 | 710-1194 Hex Bolt #10-24 x .88" Lg. 40 | 741-0405 Thrust Brg. .56" I.D.

13 | 710-0607 Hex SF-Tap Scr. 5/16 x .5" Lg 41| 741-0419 Nyliner Flange Brg.

14 | 712-0158 Hex Ctr. L-Nut 5/16-18 Thd. 42 | 741-0495 Flange Brg. .63" [.D.

15 | 712-0241 Hex Nut 3/8-24 Thd. (Gr. 8) 43 | 747-0609 Brake Rod

16 | 712-0446 Hex Jam L-Nut 3/8-24 Thd. 44 | 747-0611 Speed Control Link

17 | 712-3035 Hex Jam Nut 9/16-18 Thd. (Gr. 5)| 45| 747-0915 Shift Lever

18 |712-0998 Hex Sems L-Nut #10-24 Thd. 46 | 750-0983 Step Spacer

19 | 712-3017 Hex Nut 3/8-16 Thd. (Gr. 8) 47 | 754-0370 “V-Belt

20 [714-0111 Cotter Pin 3/32" Dia. x 1" Lg. 48 | 754-0444 “V"-Belt

21 | 714-0147 Hairpin Clip 49 | 756-0610 Variable Speed Pulley

22 | 714-0149B Hairpin Clip 50 | 756-0643 Flat Idler Pulley

24 | 732-0413 Ext. Spring 7.08" Lg. 51| 783-0189 Retainer Spring

25 | 732-0470A Ext. Spring 4.74" Lg. 52 | 783-0205 Support Brkt.—Upper

26 | 732-0499 Comp. Spring 1.5" Lg. 53 | 783-0207 Retainer—Shift Lever

27 | 732-0556 EXt. Spring.7:67" Lg. 54| 783-0215 Support Brkt.—Lower

BS8-1119.00 | 28 |732-0568 Ext. Spring 2.54" Lg.

K 6






o lISS U0

Motor 16,0 B&S Twin Van Typ 303777-1032-A1 (Twi n Cyl i n der)

PARTS LIST FOR MODELS 760 THRU 769

LAWN TRACTORS
‘ Ll i . il icopE DESCRIPTION ]

1 [710-0148 Hex Tap Scr. #8-32 x .38" Lg.
2 [710-0599 Hex TT-Tap Scr. 1/4-20 x .5" Lg.
3 |[710-0604 Hex TT-Tap Scr. 5/16-18 x .62"
4 |710-0779A Truss Mach. Scr. #10 x .5" Lg.
9 [710-1315 Hex Tap Scr. 3/8-16 x 1.25" Lg.
& [710-3015 Hex Bolt 1/4-20 x s N
7 |712-0271 Hex Sems Nut 1/4-20 Thd.
9 [721-0346 Exhaust Gasket

10 |726-0205 Hose Clamp

11 |726-0272 Clamp

12 |736-0329 L-Wash. 1/4" |.D.*

13 |736-3067 FI-Wash. .188" I.D. x .438" O.D.

14 |737-0143 QOil Drain Cap

16 |737-0164 Pipe Nipple 3/8 x 18 NPT.

17 1751-0535-26 Fuel Line 26" Lg.

18 |751-0564 Deflector: Muffler

19 |751-0616 Muffler

20 |751-0623 Exhaust Pipe—L.H.

21 |751-0624 Exhaust Pipe—R.H.

22 |783-0320 N Muffler Bracket

I__ 1 O 23 |(783-0357 N Heat Shield

o





22000

PARTS LIST FOR MODELS 760 THRU 769

LAWN TRACTORS
REF.| PART
NO. NO. CODE DESCRIPTION
SN e 07 AT Hex Bolt 7/16-20 x 1.5" Lg.
2 | 711-1044 Belt Guard Stud 4.75" Lg.
3 | 736-0322 ElsWash. 746" 15, ¥ 1 9500 0.
4 | 736-0171 L-Wash. 7/16" 1.D.
6 | 750-0956 Spacer
7 | 756-0982 Engine Pulley

K 7






)
)

&S 7

Messerbremse

K 8






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

B il CODE DESCRIPTION el e eoDE DESCRIPTION
1 | 783-0377 N Stabilizer Brkt. 23| 712-3010 Hex Nut 5/16-18 Thd. (Gr. 5)
2 | 783-0376 Stabilizer Support Brkt.—R.H. 24 | 712-3006 Hex Nut 1/4-20 Thd. (Gr. 5)
3 | 783-0375 N Stabilizer Support Brkt.—L.H. 25| 712-0241 Hex Nut 3/8-24 Thd.”
4 |783-0197 Engagement Arm Link 26| 712-3066 Hex Nut 1/2-20 Thd.(Gr. 5)
5 |783-0103 Connecting Rod 27 | 712-0346 Hex Ins. Jam L-Nut 1/2-20 Thd.
6 | 761-0168A Blade Brake Ass'y. 28 | 711-0841 Adjuster Lift Link
7 | 750-0972 spacer 615" D). x:3.6" Lg. 29| 711-0677 Ferrulet
8 |748-0331 Shld. Spacer 30| 710-1319 N Hex Bolt 1/2-20 x 11" Lg. (Gr. 5)
9 |747-0916 Deck Disengagement Rod 31| 710-0376 Hex Bolt 5/16-18 x 1" Lg. (Gr. 5)
10 | 747-0610 Deck Disengagement Rod 32| 710-0180 Hex Bolt 3/8-24 x .75" Lg. (Gr. 5)
11 | 738-0669 Shaft 3/8" Dia. x 9.34" Lg. 33| 710-1238 Hex Scr. 5/16-18 x .87" Lg.
12 | 736-0418A Fl-Wash. .84" [|D. x 2.25° 0.D, 34| 710-0607 Hex Wash. Hd. Scr. 5/16 x .5" Lg.
13 | 736-0169 L-Wash. 3/8" I.D.* 35| 710-0134 Carr. Bolt 1/4-20 x .62" Lg.t
14 | 736-0425 Bell-Wash. .325" I.D. x .93" O.D. | 36| 683-0079 Deck Link Lift Ass'y.
15 | 736-0329 L-Wash. 1/4" 1.D. 37 | 683-0029A Pivot Link Ass’y.—L.H.
16 | 736-0267 ELWHESH 385 1D, % .B7" OB 38 | 683-0028A Pivot Link Ass'y.—R.H.
17 | 736-0231 Fi-Wash, .344" |.D. x 1-1/8" O.D. | 39| 17730 Index Brkt.
18 |[736-0160 EEVWESH: 854" KD, x 83T 0LE) 783-0118 Index Brkt. (766)
19 [736-0119 L-Wash. 5/16" I.D.* 40| 17712 Adj. Lift Link ;
20 [716-0104 “E"-Ring 41| 14804A Deck Link Hanger
21 | 714-0145 Hairpin Clip 42 | 14800A Deck Link Hanger Ass'y.
22 | 714-0111 Cotter Pin 1/8" Dia. x 1" Lg.

K9

E3=112 .00






Be -l
L5





PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

PR LU o)) DESCRIPTION LU CODE DESCRIPTION
1 |783-0199A N Belt Cover—R.H. 23| 736-0158 L-Wash. 5/8" |.D.*
2 |783-0198 Deck Idler Arm 24 | 734-0973 Deck Wheel
3 |(783-0196 Pivot Mounting Plate—Idler 25 | 732-0478 Ext. Spring 6.12" Lg.
4 |783-0176 Deck Hanger Rail—R.H. 26 | 712-0318 Hex Jam Nut 5/8-18 Thd.
5 | 756-0617 Deck Pulley—L.H. 27 | 712-3006 Hex Nut 1/4-20 Thd. (Gr. 5)
6 | 756-0616 Idler Pulley 28 | 712-3010 Hex Nut 5/16-18 Thd. (Gr. 5)
7/ | 756-0615 Deck Pulley—R.H. 29 | 712-0241 Hex Nut 3/8-24 Thd.
8 | 754-0443 “V"-Belt 30 | 712-0181 Hex Jam Nut 3/8-16 Thd.
9 |750-0776 Spacer .33" I.D. x .88" O.D. 31| 712-3057 Hex Nut 5/16-24 Thd. (Gr. 5)
10 | 750-0258 Spacer .315" |.D. x .375" Lg. 32| 711-0828 Belt Guard Stud
11 [748-0300 Blade Adapter 33| 710-0599 Hex Tap Scr. 1/4-20 x .5" Lg.
12 |742-0608A| N Blade—R.H. 34 | 710-0888 Hex Bolt 5/16-24 x 1" Lg. (Gr. 5)
13 |742-0607A| N Blade—L.H. 35| 710-0672 Hex Bolt 5/16-24 x 1.25" (Gr. 5)
14 |738-0373 Shid. Bolt .498" Dia. x 1.53" Lg. | 36| 710-0539 Hex Bolt 3/8-24 x 1.75" Lg.
15 |738-0347 Shld. Spacer .625" |.D. 37| 710-0157 Hex Bolt 5/16-24 x .75" (G 5)
16 |736-0119 L-Wash. 5/16" I.D.* 38 | 710-1039 Hex Bolt 3/8-24 x 1" Lg.
17 | 736-0105 Bell-Wash. .38" I.D. x .88" O.D. 39| 710-0136 Hex Bolt 1/4-20 x 1.75" Lg.
18 | 736-0331 Bell-Wash. .39" I.D. x 1.13" O.D. | 40| 683-0081 Deck Ass'y.
19 | 736-0329 L-Wash. 1/4" |.D.* 41| 618-0140 Blade Spindle Ass'y.
20 | 736-0300 FI-Wash. 3/8" 1.D. x 7/8" O.D. 42 | 17664 Belt Cover—L.H.
21 | 736-0242 Bell-Wash. .34" |.D. x .87" O.D. 43 | 17493A Deck Hanger Rail—L.H.
1 22 | 736-0217 L-Wash. 3/8" I.D. (Hd.) 44 | 09322 Brake Disc

—
@)

E3=131 .00






=k 25 0)0)






L 2

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

AU oot - DESCRIPTION [ﬁg‘f o A o) | DESCRIPTION
1 [ 664-0071 Grass Bag 13| 712-3017 Hex Nut 3/8-16 Thd. (Gr. 5)
2 | 664-0072 Strap Ass'y. 14 | 736-0331 Bell-Wash. .39 |.D, x 1.13% O.D.
3 | 683-0085 Grass Catcher Support Brkt.— 15| 749-0942 Lower Grass Bag Tube
LH: 16 | 749-0943 Front Grass Bag Tube
4 | 683-0086 Grass Catcher Support Brkt.— 17 | 749-0945 Side Grass Bag Tube
AHRE 18 | 749-0946 Side Grass Bag Handle
5 | 710-0258 Hex Bolt 1/4-20 x .625" Lg. 19 | 749-0947 Center Grass Bag Handle
6 | 710-0597 Hex Bolt 1/4-20 x 1" Lg. 20 | 749-0950 Rear Grass Bag Handle
7 1710-1194 Hex Bolt #10-24 x .88" Lg. 21| 750-0497 Specer .875 I'D. x 45" Lg.
8 [ 710-3005 Hex Bolt 3/8-16 x 1.25" Lg. 22 | 783-0221 Grass Bag Cover
9 | 710-0924 Pan Hd. Scr. 1/4-20 x .75" Lg. 23 | 783-0228 Grass Bag Plate—R.H.
T Tl2e0ere] Hex Sems Nut 1/4-20 Thd. 24 | 783-0229 Grass Bag Plate—L.H.
1) 21 2=0272 Hex Sems Nut #10-24 Thd. zo | Sl 16 Grass Catcher Comp.
12 | 712-0324 Hex Ins. L-Nut 1/4-20 Thd. o= 753-0634 Hardware Pack (Not Shown)

£ 3w 192900






o 1122 @0

K 10






K11

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

REF.| PART

NO. NO. CODE DESCRIPTION
1 | 710-0227 Hex AB-Tap Scr. #8 x .5" Lg.
2 | 710-0817 Hex TT-Tap Scr. 5/16-18 x 1.25"
3 | 710-0870 Hex TT-Tap Scr. 3/8-16 x .62"
4 |710-1260 Hex Flange Scr. 5/16-24 x .75"
5 20158 Hex L-Nut 5/16-18 Thd.
6 |712-3010 Hex Nut 5/16-18 Thd. (Gr. 8)
7 | f25-1303 Seat Safety Switch
8 [725-1439 Seat Safety Switch
9 [726-0272 Clamp

10 | 726-0278 Insulator Boss Plate

11 | 726-0279 Insulator Plate

12 | 732-0581B EXt. Spring 5:31" Lg.

13 | 786-0119 L-Wash. 5/16" 1.D.*

14 | 736-0141 Spr. Wash. 7/16" |.D.

15 | 738-0140 Shld. Bolt .437" x .56" Lg.

16 | 738-0296 Shid. Bolt .437" x .27" Lg.

17 | 783-0039 Seat Pivot Brkt.

18 | 783-0162 Seat Pivot Support—R.H.

19 | 783-0163 Seat Pivot Support—L.H.

20 [ 783-0209 l Seat Lift Brkt.

=2 D






B¢ 26 0

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

Models 760 thru 769

(9

’:Ei' Pﬁg_T . | CODE DESCRIPTION
1 |17770B N Running Board
2 |710-0118 Hex Bolt 5/16-18 x .75" Lg.*

. 3 | 710-0286 Pan Hd. Scr. 1/4-20 x .5" Lg.
4 | 710-0351 Recess Hd. B-Tap Scr. #10-16 x

o8 L.

5 |710-0323 Pan Hd. Scr. 5/16-18 x .75" Lg.
6 |710-0726 Hex AB-Tap Scr. 5/16 x 1/2" Lg.
7 | 712-0265 Hex Sems Nut 5/16-18 Thd.
8 (712-0271 Hex Sems Nut 1/4-20 Thd.
9 (731-1543 Battery Cover

10 | 783-0227 Fender






S 110
Models 760 thru 769

(Single & Twin Lo
Cylinder) i

S~

e 3
Yellow rgJ/Blk. e
YoIMht.\ nge i P'I@ Yel/Blk.
/_® : i /Rod /LGroen
- > i =
ﬂ R | [=———— B /°’9"“’“ %@
GIC\BIW Yeollo + f l’

Yellow
Yel /Bik

ij Yellow Green Yel /Bl
—’ \BLack Wh Stk ; i'rauwm_
— ‘ " L]
PARTS LIST FOR ELECTRICAL SYSTEM
] ]
TquF,' PﬁS.T CODE DESCRIPTION ﬁ%{:‘ ol CODE | DESCRIPTION
1 [629-0125 Harness Adapter (Alt.) 1 7 | 725-0963 Bulb (Headlight)
2 (629-0207 Harness Adapter (Mag.)t 8 | 725-1426 Solenoid
629-0208 Harness Adaptertt 9 | 725-1643 Safety Switch (Reverse)
3 |629-0315 Wire Harness 10 | 725-1657A Safety Switch
4 (725-0267 Ignition Switch 1L 7281711 N Wire Retainer Clip
5 [725-0634 |.., Light Switch 12 | 725-3166 Snap Mount Switch (N.C.)
l_. 9 6 |725-0925 Ammeter 13 | 726-3046 N | Ratchet J

1 Single Cylinder Only.
11 Twin Cylinder Only.





		S

		SP

		SPR 1

		SPR 2

		SPRI

		SPRIN 1

		SPRIN 2

		SPRINT 1

		SPRINT 2 1

		SPRINT 2 2

		SPRINT 2

		SPRINT 20 1

		SPRINT 20 2

		SPRINT 200 1

		SPRINT 200 2

		SPRINT 2000

		SPRINT 2000 1

		SPRINT 2000 2

		SPRINT 2000 3

		SPRINT 2000  A

		SPRINT 2000  Ar 1

		SPRINT 2000  Ar 2

		SPRINT 2000  Art 1

		SPRINT 2000  Art 2

		SPRINT 2000  Art. 4 1

		SPRINT 2000  Art. 4 2

		SPRINT 2000  Art. 42 1

		SPRINT 2000  Art. 42 2

		SPRINT 2000  Art. 420

		SPRINT 2000  Art. 4200



